T

=

T Ty T T L T T e S S T S Y e Yt

S

IBSBA

ONIM ONITJIOd SdJIddIS




WO~ W

11

12
13
14
15
16
17
18
19
20
21
22
23

GAGO0B0
GCGO080.

GCGO8OW
GHGA0002
GPB00000
S80FBE

SEW-8005
WMNAA7 40

SWTV
WMJIAAB00

GJGAQ0001

580Gl
S80G1
S80G4
S48G2
GFFAA210
SFPULL
GDFEOQOO0QO
S80FJ
HFGA6080

"S" SERIES FW80 PLATE

CONTENTS
[
DESCRIPTION
SPECIFICATIONS - GANG BOLTS
- GANG AXLES
~ PULL TONGUES
- TOOL KIT

ASSEMBLY KIT
FRAME ASSEMBLY
WING FRAME ASSEMBLY -
PULL ASSEMBLY
PULL TONGUE AND SIDE PLATES
FOLDING SYSTEM
MAIN FRAME WHEEL ASSEMBLY
H70 HUB & STUB ASSY
M/FRAME 11.00 DUALS
WING FRAME WHEEL ASSEMBLY
H60. HUB & STUB ASSY WING FRAME
11.00 DUALS
WHEEL LIFT ASSEMBLY LEFT
WHEEL LIFT SIDE PLATE ASSY
GANG FRAME NO.1
GANG FRAME NO.?2
GANG FRAME NO.4
GANG & BEARING HOUSING DETAIL
"S" SCRAPER ASSEMBLY LEFT
"S" LEVELING SYSTEM OPTIONS
HYDRAULIC PITCH CONTROL/LEVELING ROD
FLANGE ASSEMBLY M/FRAME
HYDRAULIC KIT
CHANGES

!

21
23
25
27
29
31
33
35
37
39
41
43
44



WIDTH-9.1M
TYRE SIZE-11.00 X 16

(30")

GANG AXLES USED

WEIGHT-7300KG

I3

[£

"S" SERIES FW80 PLATE

SPECIFICATIONS

(16093LBS)

NUMBER OF TYRES-8

!

GANG BOLTS USED

HORSE POWER-250+
TRANSPORT WIDTH-5M(16'4")

PULL TONGUES AVALIABLE

NO.
0ot PART NO. NO. OF PART NO. |[ PART NO. | HOLE SIZE | THICKNESS| TYPE
3 2 HOLES | HOLES DISC M20 MM i
y wjanalola MJAMAGBS 3 FAAJAB50 || GPBAAOOO 28 50 FLOPPY
: MJAHAD 42 MJAMAS25A 4 FAAJATS0 || GPBABOOO 28 50 SWIVEL
s M AMBE TS MJAMB1E2A 5 FAAJB020 || GPEBA0OO 40 70 FLOPPY
7 MUArEL 15 MJAMB399A 6 FAAJB260 || GPEBB0QO 40 10 SWIVEL
3 S TAMBE 53 MJAMBE36A ; 7 FAAJB490 || GPDCAOOO . 50 100 FLOPPY
MJAMBBT 3 : 8 FAAJB730 |[ GPDCBOOO 50 100 SWIVEL
TOOL KIT (SUPPLIED WITH PLOUGH) - TEGF0000 | )
PART NO. DESCRIPTION QTY.
CHAGII000 DISC LOCK SPANNER . 1
CHCFG000 LEVELING SYSTEM SPANNER 1
CNAJGO00 FOLDING GANG ADJUST BLOCK 2
TFCBPSO00 24MM & 30MM TOOL ASSEMBLY 1
OPTION:

GDGAAOOO -

SWIVEL WHEELS

(FOLDING WINGS)




NO. PART NO.
GHGA0002
GAGO8O
CGCOBOWR
CGCO8OWL
S80G1
S80G2
S80G3
$80G4
S80G5
S8QG6
S80G7
GJGAO0O1
GJGA00O2 ™

x  WMJAAB00

*  WMNAA740
FABKAOT75
FFBKAQOO
FABJAQT75
FFAJA0OO
FMDJJNOO

N) = =4 —& — —a =t a4
OW®E®uwDIDEDELWN 0O~ O PR WM~

NOTE: x CHANGE HAS BEEN MADE.

"S" SERIES EW80 PLATE

ASSEMBLY KIT - GAGOSO

DESCRIPTION

PULL
MAIN
WING
WING
GANG
GANG
GANG
GANG
GANG
GANG NO.
GANG NO.
WHEEL LIFT ASSEMBLY LEFT

WHEEL LIFT ASSEMBLY RIGHT

H60 HUB & STUB ASSY 11.00 DUALS
H70 HUB & STUB ASSY 11.00 DUALS
BOLT M24

NUT NYLOC M24

MBOLT M20

NUT BLACK M20

SQ/WASHER

ASSEMBLY

FRAME

ASSEMBLY RIGHT
ASSEMBLY LEFT
NO.,
NO.
NO.
NO.
NO.

SO O P> W=

REFER TO MASTER FILE.

['9]
—
_<

|

WO MNDMRN - = = s = = =

>~ o
[o o TN SN N



.
2\ 18, 18, 20
7 —
6,47 -
) ST
w1
r. % .
e _ ) 8 Y ) ',//
i 3y L
7Z "-':F"; t . EL‘r Nj: 4
hié%%é 11g;//\_)/ -/ NV I N
12, 14 T~ ,
.\EL . j:b Lliw
A S o I U [ = o1 g
AR x 12,15 16, 47
i\ @w L an:
“H

\Y

GRIZZLY ENGINEERING PTY. LTD
It s80 ASSEMBLY KIT

PART NQ,—~—~~
SCALE: 1: 32 IDATE: 6-9-83 [DRG NO: GAGO8O |




:

OWmMLTOO O P> WwN —

N) — — 2 b s o e
CGWO TP WY —

2D

r

[ae]
n

IN)

o

~nN
Joy

PART NO.
GHGAQQOO2
GCGO080
GJGAOOQO1
GHGAO000?2
CGBGPOOZ
LBDJA182
LADJAZ50
MAHJAQT7OA
CJAZEQOZ2
CABGGOO3

GNBHFQOO ’

GNBKGO0O0?2
CABGHOO4
CABGHOO06
CABGHOOO
WMNAAT740
WSMEECOO
GDFEOOOQO
CGBGUOOO
CBBHMOO1
CBBGMOO3
CBBGMOO3
CcBBZJ0OOO
GNBEFOO0O

"S" SERIES EW80Q PLATE

MAIN ERAME ASSEMBLY - GCG080

DESCRIPTION

PULL ASSEMBLY

MAIN FRAME

WHEEL LIFT ASSEMBLY LEFT
WHEEL LIFT ASSEMBLY RIGHT
HINGE PLATE

SERIES OF HOLES 182MM
SLOT 250MM

PIVOT LUG

PIVOT LUG GUSSET

HINGE PLATE GUSSET

TOOL BOX ASSEMBLY

WING LOCK UP "ASSEMBLY

‘MAIN FRAME GUSSET 16MM

MAIN FRAME GUSSET 16MM

MAIN FRAME GUSSET

H70 HUBR & STUB ASSY 11.00 DUALS
H70 RIM & TYRE ASSY 11.00X16 12PLY
LEVELING SYSTEM

FRAME FLANGE ASSEMBLY

RAM LUG '

RAM LUG

RAM LUG

LIFT LUG

DEPTH GAUGE $24-100

CHANGE HAS BEEN MADE. REFER TO MASTER FILE

g

* -

e A 2 e RN W —=hPNDPROMORORRETOOLO WO~ —



20
4
4

20 [

ol

-

B

L~

-

l‘._ﬁ?

SIDE VIEW
GRIZZLY ENGINEERING PTY. LTD |
TITLE MAIN FRAME (S-80) I
TOP VIEW PART NO. 6C8080

SCALE: 1:31.5 [DATE: 4-9-83  [DRG NO: G6ceo80 ||




NOTE:

— s e

O - OQOQWO-O & LMY -

PART NQ.
SB8OWINGR
CABGGOO2Z2
WMJAABOO
LBDJA45O
LADJAS0O0
LADJA300
CBBGMOOO
CBBHMOO1
CGBGPOO3
GJGAOOO2
CBBZJOOO
WSJEEBOO

CHANBE HAS BEEN MADE. REFER MASTER FILE.

A

"S" SERIES EW80 PLATE

WING ASSEMBLY RIGHT ~ GCGOBOWR

WING FRAME

DESCRIPTION

HINGE GUSSET

H60 HUB.& STUB ASSEMBLY

SERIES OF
SLOT 500
SLOT 300

HOLES 450MM

WING LIFT ARM

RAM LUG

HINGE PLATE

WHEEL LIFT ASSEMBLY RIGHT

LIFTING LUG | ‘
H60 RIM & TYRE ASSY 11.00X16 8PLY

t

K

v

P p 2= PROMNO— P —



&\\\\ ////ﬂ
AN )
[ ﬁ - [ ) o o\ ]
4
OTE: 7
TOP VIEW NR |1QTY PART, MATERIAL DIMENSIONS ! PART NO. ]
LEFT WING IS A MIRROR IMAGE OF RIGHT WING SAT77Ly ENGINEERING T J

TITLE: WING RIGHT (S-80)

PART NO GCGOBOW
SCALE 1 15 |DATE: 15.12 .88 |DRG NO. SBOWING




8

O O~NoO WU W

PART NO.

CBCFJ000
CBCFJO001
CBCFJ002
CFBFE000
CFCFJO000
FABGA025
FABJAO45
FFBJAQOO
FGBPA135
FHKNA440
FMAJEO0O00
MAEEAQ025A
MAEHB950
MECFA065A
MHHGB86 4
MHHHB200
MIKPB950
HJBHA000
CBCFU001
GNDMFO001
GNDMF000
GKFEO0000

"S" SERIES FW80 PLATE

PULL ASSEMBLY GHGA0002

|
DESCRIPTION

PULL BACK LUG INNER
PULL LUG OUTER

LEVEL LUG PULL

END PLATE

PULL SIDE PLATE

BOLT M12

BOLT M20

NUT NYLOC M20

PULL PIN

SPRING HOSE HOLDER
F/WASHER 20 ID X 40 OD
FLAT 25 X 10

FLAT 50 X 10

PIPE

RHS

RHS" .

PULL -BEAM (RHS)

BASE PLATE FOR 3/4 HYD. HOSE
PULL TONGUE 50MM FLOPPY
S PULL SIDE PLATE RIGHT
S PULL SIDE PLATE LEFT
"S" PARKING JACK

QTY.

B R R ORPPRPRORREREPENDR,RPRORNDEPERDON



von”

’

;D SIDE VIEW
Lﬁ/// Lé/////// NR |QTY PART, MATERIAL DIHENSIONS| PART NO.
GRIZZLY ENGINEERING PTY
- TITLE: "S" 48-80 PULL
PART NO _ GHGA0002
' [scaLE 1110 [DATE: 23.8.89 [DRG NO.GHGA0002




O~ W

PART NO.

GPEBAOOQO
FABJAO80
FFBJAOQOQOO
GNDMFO000
GNDMFO0O01
BJEGAO035
CGCFJO000
FKBCAOQQO

"S" SERIES FW80 PLATE

!
DESCRIPTION

FLOPPY PULL TONGUE 40 X 70MM
M20 BOLT

M20 NYLOC NUT

"S" PULL SIDE PLATE ASSY LEFT
"S" PULL SIDE PLATE ASSY RIGHT
VESCONITE BUSH

PULL SIDE PLATE

R CLIP (HAIR PIN)

PULL TONGUE AND SIDE PLATES - GPB0000O

QTY.

PP RSB



B R

2

%

]
2
/ e | CENR— e
T
3 ;/
O
7
N :
///~
A
PULL_ TONGUES AVALTIABLE
PART NO. HOLs SIZE | THICKNESS| TYPE
MM MM
GPBAAOQOD 28 50 FLOPPY
GPBABQOO 28 50 SWIVEL
GPEBAOOO 40 70 __FLOPPY
GPEBBOQO 40 70 SWIVEL
GPDCAQOQQ 50 100 ELOPPY
GPDCB000 50 100 SWIVEL

— 11

MR QaTY] PAAT, MATERIAL  |DIMDSIONS| PART NO.

6A1ZILY ENGINEERING PTY

PULL TONGUE E£SIDE PLATES
PART NO VARTOLIS




IZ
©

e s s
PN QOGP WN —

PART NO.
GNBKGOO?2
HYP400/48
CBBGMOO3
CBBGM000
CGBGPOO 1
CGBGP00O
CGBGJOOO
MAGGA 130
CBBZJQOOO
MDDEAQS8O
CBBGMOO03
FGAFA175
FGBUA125
FABGAQ25

“S" SERIES FW80 PLATE
FOLDING SYSTEM - S100FBE

DESCRIPTION

WING SUPPORT

HYD CYLINDER 4.00" X 48"
RAM LUG

WING LEFT ARM
BLOCK 60 X 40
BLOCK 100 X. 60
SIDE PLATE

FLAT

SIDE LUG

SHAFT

RAM LUG

WING SUPPORT PIN
WING HINGE PIN
BOLT

CHANGE HAS BEEN MADE. REFER PAGE 44.

E

APSPNaNDPORONRON =N

12



i2

: N v /Z 8
2 .
NN 27 £
= ~////)£;L\\\\¢i
14 13 12

BACK ELEVATION

13

i —
NR |QTY PART, MATERIAL DIMENSIONS| PART NO. |
GRIZZLY ENGINEERING PTY |
TITLE: WING FOLDING MECH.
PART NQO
SCALE 11145 [DATE: 15.12.88 [DRG NO. SBOFBE ||




*

NO. PART NO.

AU WN

GJGA(0001
* WMNAAT740
* WSMEECO00
FABJA065
FFBJAOO0O
FMCJIGO00

CHANGE HAS BEEN

MADE.

WHEEL ASSEMBLY MAIN FRAME

DESCRIPTION

WHEEL LIFT ASSEMBLY
H70 HUB & STUB ASSEMBLY

H70 RIM & TYRE ASSY 11.00 X 16
BOLT M20

NUT NYLOC M20
WASHER 20 ID X 40 OD

REFER TO MASTER FILE.



| - -
C
T

BACK ELEVATION

WHEEL ASSY.

SIDE
VIEW

15

DWG.SB005




g

—_— 2 —A A =k A A i A
O OODRPWON - OO0 PN —

PART NO.
WAMBA 740
*WJIMAAQQO
BNMAAOO 1
FEBEAO30
WKMAAQO 1
BMAAAO0OQ
BSNNAO13
FDBJAOOO
FFFJAOOO
FFCTA0OO
CGEFHO000
BAMAAOQO 1
FKCEA063
BNMBAOO 1
BBMAAOOO
BCMAA00OQ
FMAUJTOO
CAEGE0OO

n§n

SERIES EW80 PLATE

H70 STUB
H70 HUB .
DUST COVE
CAP SCREW
H70 CAP

GREASE NI
BUSH HUB
H70 WHEEL
H70 WHEEL
H70 AXLE

AXLE BASE

H70 HUB & STUB ASSEMBLY (NEW) - WMNAAQQO

DESCRIPTION

AXLE

R ASSEMBLY
M8

PPLE

STUD

NUT
NUT

PLATE

H70 BEARING KIT

SPLIT PIN

H70 BEARING SEAL

H70 BEARI

NG LARGE

H70 BEARING SMALL

FLAT WASH
GUSSET

CHANGE HAS BEEN MADE. REF

ER

ER TO MASTER FILE

QTY.

o
MO RN 2NN PN O N —

-

e

16



14 15 16 17 /

12 - BEARNG XIT ’]7 t
St GRIZZLY ENGINEERINGT
weR o5 ' [ DATE 27/01/30 | = ;
ANGULAR iO.S’ gsé\g::ED éA\S/;SN H 70 HUB & STUB ‘J |

AS1100 [ APPROVED e ot soae | FwnNaa000 | AS | |

2 ] 3 | 4 T 3 1 3 T vi I 3
|\




[ 2062 N~ N B AN I

NOTE:

PART NO.
GJGAQOO1
WMJAABOO
WSJEEBOQO
FABJAOGES
FFBJAQOO
FMCJGOO0O

WHEEL ASSEMBLY H60 WING FRAME

DESCRIPTION

WHEEL LIFT ASSEMBLY LEFT

HUB & STUB ASSY HB0 11.00 DUALS
HB0 RIM & TYRE ASSY 11.00X16 8PLY
BOLT M20

NYLOC NUT M20

WASHER 20ID X 4000

*x CHANGE HAS BEEN MADE. REFER TO MASTER FILE

b DO — -

18



[T1

N
N

17

&l N\

L

19

NR [aTY PART, MATERIAL DIHENSIONS| PART NO. |
' GRIZZLY ENGINEERING PTY ]

TITLE: WHEEL ASSY  S-SERIES {100 DUELS

PART NO

SCALE 1.6 [DATE: 19.09 88 [DRG NO.  SHTV |

|



NOTE:

O ONOU D W

PART NO.

BNJAAOOO
BBGAAOOO
FDBHAOQOQOO
FFFHAQOQO
BNJIBAOQOOO
WAJBASBGO
WJJAA000
CAEGEOQ0O01
FMASAKOO
FFCPAQOO
BCJaa000
FKCEAQ063
WKJAAO0O0O
FMBDCBOO
FABDAOL6
CGEFHO000

WBJBAB0O H60 STUB AXLE ASSY CONSISTS OF ITEMS 6,
BAJAAOOO H60 BEARING KIT CONSISTS OF ITEMS 2,

CHANGE HAS BEEN MADE. REFER TO MASTER FILE.

+

ﬂsn

HUB & STUB ASSEMBLY - WMJAA800

SERIES FW80 PLATE

i
DESCRIPTION

DUST COVER
BEARING FOR H60 HUB LARGE

STUD WHEE

L 5/8 X1 7/8

NUT WHEEL 5/8

SEAL FOR

H60 STUB AXLE BARE 11.00X16 DUALS

H60 HUB

HUB H60 BRG KIT FITTED

GUSSET H6
FLAT WASH
NUT SLOTT

0 AXLE
ER
ED

BEARING FOR H60 HUB SMALL

SPLIT PIN
CAP FOR H

60 HUB

WASHER SPRING 6MM

BOLT M6
AXLE BASE

PLATE 16MM

8 & 16.
11 & 12.

PWWRRHRPRRPRRORPREPEOORP P

L

v

20



o
'l’ﬁ'..\‘\‘ o)

&, \\
¥/
@)

/ED na< i/

| ZL

NR |GTY PART, MATERIAL DIMENSIONS| PART NO.

GRIZZLY ENGINEERING PTY
TITLE: HUB & STUB ASSY.11.00 DUELS

PART NO WMJAABOQO,
SCALE 116 [DATE: 24.68.89 |DRG NO_HHJAABOO |

M .




"S" SERIES FW80 PLATE

WHEEL LIFT ASSEMBLY LEFT - GJGA0001

NO. PART NO. DESCRIPTION
1 CFEGEQO1 END CAP B8MM
2 CGEFHOO0O0 AXLE BASE PLATE 16MM
3 CGEFMOO01 WHEEL ASSEMBLY LIFTING ARM
4 CJAZGOOO0 GUSSET
5 MDDJA255 ROUND
6 MHKPAB43A WHEEL ASSEMBLY LEG
7 MAFEAQ85 FLAT 12MM X 2BMM
NOTE: - GJFADQOQ1 WHEEL LIFT ASSEMBLY LEFT IS A MIRROR IMAGE OF

GJFAQOO02 WHEEL 'LIFT ASSEMBLY RIGHT.
GJGAOO003 WHEEL LIFT ASSEMBLY RIGHT WING ONLY(WITH HELPER RAM)

A

<



. 23
NR [QTY PART, MATERIAL DIHENSIONS| PART NO. |
GRIZZLY ENGINEERING PTY |
TITLE: WHEEL LIFT ASSY.LEFT.152x102. }
PART NO g93ga0001
SCALE 1:6 [DATE: 23.8.89 |DRG_NO.6JGA000! |




NO. PART NO.

GJHBOGCOOR
CCEFPOOO
GJFBOOO3R
MHHNDBOO
MFWYAQB5A
BDOMZAOOQO
FABJAO45

NP W -

"g" SERIES

WHEEL LIFT SIDE PLATE ASSEMBLY

DESCRIPTION

W/A SIDE PLATE ASSY INNER (RIGHT)
W/A SPACER BLOCKS

W/A SIDE PLATE ASSY OUTER (RIGHT)
MAIN FRAME BEEM

BALL BUSH HOUSING

BALL BUSHING

BOLT M20

GJHBOOOOL - W/A SIDE PLATE ASSY INNER LEFT.

GJFBOOO3L - W/A SIDE PLATE ASSY OUTER LEFT.

LEFT AND RIGHT SﬁECIFY WHICH SIDE OF THE MACHINE THE
WHEEL ASSEMBLY IS LOCATED.

E

DN = e 1Y

2b



2 3 | 4 ] 5 T 5 I 7 B
i
- A
i
o=
END VIEW o
3
7
B
6
5 5
.\J'\ _/\4
- ~d | e,
Loy B —t c
Pump—
ik =W
. , i |
L], e || TOP VIEW -
6 o i
L~ -
\

25

#), PDEalta DN KILDETES,

| A &= GRIZZLY ENGINEERING. M
2 0.8
DRAWN 6.BAILEY TITLE:
L] P - WHEEL ASSY. SIDE PLATE
F\m\mm \m\ CHANGE BY | CKD L gggggsgD _____ BEARING ASSY. F
L AMENDENTE , AS14100 DATE 27-6-90 BCALE o scaLe |PRANING MO grpeassy J A3J
T 5 3 T P) IV ] | e ] 7 ] 8 J

ext




"S" SERIES FW8Q PLATE

GANG_NO.1 - S580GH1

NOTE =*

FFBHAQOO

NO. PART NO. DESCRIPTION
1 S80G1 GANG FRAME

2 LADJA150 SLOT 150MM

3 LADJAZ0OO SLOT 200MM

4 LADJAZ50 SLOT 250MM

5 GFFAA210 SCRAPER ASSEMBLY LEFT
6 MCCHAZ210 SCRAPER PAD

7 GEGBAOQOQGO DOUBLE AXLE CARRIER

8 CBAFMO0OO0O AXLE KEEPER (KISSING)
9 GEGEAQOQO SINGLE AXLE CARRIER RIGHT
10 FABHAAOB85 BOLT M16
11 FABGAOB5A BOLT M12 WITH HOLE
12 NUT NYLOC M16

CHANGE HAS.BEEN MADE. REFER PAGE 44.

26



AR

[%\\ \\

/lwuuuug/

TOP VIEW

1

S

Il

Il

/////////////j(/////&ém

jBACK ELEVATION

NR

QTyY

PART, MATERIAL

DIMENSIONS

PART NO_J

BRIZZLY ENGINEERING PTY

TITLE: FRAME GANG NO.1

PART NO

{5~80]

SCALE

1

10 |DATE: 13.12 88[DRG NO. SBOGIFAV

|
J




NOTE

;

OWmO-~TDHO P N —

-
Ny —

PART NO.
$80G2
LADJA150
MAHMA120A
CJAZEQOS
GFFAA210
MCCHAZ210
GEGBAQOOQ
CBAFMOOO
GEGDAOOQO
FABHAQ8S
FABGAOCB5A
FFBHAQOO

A

“8" SERIES FW80 PLATE

GANG NO.2 - S80G2

DESCRIPTION

GANG FRAME

SLOT 150MM

PIVOT PLATE

PIVOT PLATE GUSSET

SCRAPER ASSEMBLY LEFT

SCRAPER PAD

DOUBLE AXLE CARRIER

AXLE KEEPER (KISSING)

SINGLE AXLE CARRIER LEFT

BOLT M16 ‘ .
BOLT M12 WITH HOLE o
NUT NYLOC M16 )

CHANGE HAS ‘BEEN MADE. REFER PAGE 44.

28



TTTARTE

TOP VIEW

N
)

=
=)

i
9\\ /

(/A /A e/

10, 12 1S 10, 12
* 29
BACK ELEVATION NR [QTY PART, MATERIAL DIMENSIONS| PART NO. j

GRIZZLY ENGINEERING PTY ]
TITLE: FRAME GANG NO.2 (5-80)

PART_NO
SCALE 1110 [DATE: 13. 12 A5 [DRG NO. SBOG2FAY |




NOTE

*

0O WO OO wWwN =

PART NO.

580G4
LADJUA150
MAHMA120A
CJAZEOOS
GFFBAZ10
MCCHAZ210
GEGBAQOQO
CBAFMOO0O
FFBHAOOQO
FABHAO85
FABGAQOBHA

N

CHANGE HAS BEEN MADE.

"S" SERIES FW80 PLATE

GANG NO.4 - S80G4

DESCRIPTION

GANG FRAME

SLOT 150MM

PIVOT. PLATE

PIVOT PLATE GUSSET
SCRAPER ASSEMBLY RIGHT
SCRAPER PAD

DOUBLE AXLE CARRIER
AXLE KEEPER (KISSING)
NUT NYLOC M16

BOLT M16

BOLT M12 WITH HOLE

REFER PAGE 44.

30



-

AN

"

2

IcoVAWA

o

777

3

yavava

4

SUAAEERL

qACK ELEVATION

3]

NR |QTY PART, MATERIAL DIMENSIONS| PART NO. ]‘
GRIZZLY ENGINEERING PTY l

TITLE: FRAME GANG NO.4 (5-80)

PART NO

SCALE

1: 15 |DATE: ¢3.12.88 [DRG NO. SBOG4FAV




—

5

2O O ® 1O, PE WM

PART NO.
FAAJB260
GEGDAQOQO
MGGFAQO4
FHCPAQS35
BNTAAQO1
BPBBAOOO
BGB100B1
BHB1008B1
D26DSBZ26
MEGRAZ30
CBAFMOOO

SERIES 1

BGB100BO
BHB100BO
BNTAAQQO

FOR MORE

SERIES I

“S" SERIES

GANG ASSEMBLY

DESCRIPTION

6 DISC GANG BOLT M20
AXLE CARRIER SINGLE LEFT
4MM SPACER
GANG SPRING
DUST COVER SERIES II :
GANG BEARING 38 X 100 SPHERICAL
LEAD BEARING HOUSING SERIES II
THRUST BEARING HOUSING SERIES II
DISC
230MM SPOOL

, AXLE CARRIER KISSING

LEAD BEARING HOUSING, SERIES I
THRUST BEARING HOUSING,
DUST COVER WITH NEOPRENE INSERT,

SERIES 1

GANG AXLES USED

NO. OF PART NO.
DISC 2 HOLES | _HOLES
3 MJAMATO7A MJAMAB88
4 TMJAMAG44A MJAMAG25A |
5 MJAMB181A MJAMB162A )
6 MJAMBA 18A MJAMB399A B
7 MJAMBB55A MJAMB636A |
8 MJAMBB92A MJAMBS T3 |
GANG BOLTS USED
NO. OF PART NO.
DISC M20
3 FAAJA550
4 FAAJATSQO
g FAAJBO20
. 6 FAAJB260 |
. 7 l FanJB490 |
" g | FAAJBI30 |

BEARING HOUSINGS AND DUST COVER LISTED BELOW.

INFORMATION ON BEARING HOUSING ASSEMBLIES REFER TO THE MASTER FILE

372



TYPICAL THRUST BEARING HOUSING SET-UP
ON 'S SERIES MACHINES.

Sl

TR R

I

J/i y/i Vi J/i Vi

BACK ELEVATION

-
ey

TOP VIEW

S

I

TYPICAL LEAD BEARING HOUSINE SET-P
DN *S' SERIES HACHINE.

/ |
l:\\\\\é u

33

GRIZZLY ENGINEERING PTY. LTO

|

TITLE:  GANG ASSY "S" 4B-64 NO.?2
PART NO.

SCALE: 1:14.8 [DATE: 4.9.89 |DRG NO: 54862




[}

" SERIES EW80 PLATE
SCRAPER ASSEMBLY LEFT GFFAA210

NO. PART NO. , DESCRIPTION
1 * GFFAAZ210 SCRAPER ASSEMBLY

2 MCCHA210 SCRAPER PAD

3 FEBEAO35 SET SCREW M8

4 CBAGGOO0O SCRAPER LUG

5 FABHAO70 BOLT M16

S) FFBHAOOO NYLOC NUT M16

7 FFAEAQOQOQ . BLACK NUT M8

GFFBA210 - SCRAPER ASSEMBLY RIGHT.
* CHANGE HAS BEEN MADE. REFER PAGE 44.

hY

P g

34



Fan\
A
1

L cmen

=ar=

35

=

GRIZZLY ENGINEERING PTY. LTD |
TITLE: PLATE 20mm °S* SCRAPER

PART NO,
SCALE: 12,31 [DATE: 26.10.89 [DRG NO: CGFFJOOO |




"S" SERIES FW80 PLATE

"S" FOLDING PULL OPTIONS (SPULL)

NO. PART NO. DESCRIPTION

1 GDFE0000 LEVELING ROD _

2 GDFE0001 LOCK UP ASSEMBLY - (LEVELING ROD)

3 GDFG0000 HYDRAULIC PITCH CONTROL

4 GDFE0002 LOCK UP ASSEMBLY - (HYD. PITCH CONTROL)
5 GDFJA000 HYDRAULIC ACCUMULATOR

6 * GKFA0001 SWIVEL ASEMBLY "S" M24 BOLTS

7 *  CBBFJO0O0O © TOP LEVEL LUG

8 MAGPAL135 FLAT

NOTE: GKFAO0000 SWIVEL ASSEMBLY TO SUIT MACHINES PRE SERIAL NO. 487 (M20 BOLTS)
CBBFJ001 TOP LEVEL LUG TO SUIT MACHINES PRE SERIAL NO. 487 (M20 BOLTS)

*

‘
L]
v



T ngss 0N 940] 68 6 02 31¥(] P17 13V)5
"ON LHvd
/ 1INg 9NIGI04 .S, 3L
[ 017 "Ald ONIHY33INIIN3 ANZ2Z149 dN=-M007 HLIM

L€

l

<}

T0YLNOD HIOLId VNNV

. 1
o H { 1 |
.
ol )
-
o WILSAS HOLYINWAJOY JINYEBAAH
T K=

]




» CHAMGE HAS BEEN MADE

"S" SERIES
HYDRAULIC PITGCH QQEIBQL'— GDFEGO000

PART NO. DESCRIPTION
FABKAOS50 BOLT M24 ,
FFOPADOO HALF NUT 1-1/4 BSW
FFGPAQ4O SPRING ASSEMBLY NUT 40MM
FEFGPADYO SPRING ASSEMBLY NUT 90MM
FURTA270 SPRING 270 '
Gr.FAQQO! ‘5" SWIVEL ASSEMBLY 24MM BOLTS
FPUPATBO THREADED BARE 760MM .
HHFEZOOO ADAPTOR (CROSS RAM) - ‘
HYC250/06 HYD CYL 2.5" X 6" CROSS
FGBKA135 PIN 1"
FMCMGO00 F/WASHERS

LEVEL ROD ASSEMBLY
FFDPAOOO HALF NUT 1-1/4 BSW
FEGPAOAO SPRING NUT ASSY 40MM
FFGPAOSO SPRING NUT ASSY SOMM
FHRTA270 SPRING 270
FPJPAT60 THREADED BAR 760MM
MAEHA 1008 FLAT 50 X 10
MJAPA270A SQUARE 50 X 50
GKFAQQO ! g SWIVEL ASSEMBLY 24MM BOLTS
FABKAOSO BOLT M24
FGBKA135 PIN 1"
FMCMGOO0 F/WASHER

B e e e Y — — O™ "94
=<

B o) — = N = N - — 1Y

3y



e

/_ 10, 11

LI

AVAVAWIIT:

WAVASAN©
VoV Y

T~

8,9

V-V V'V

HYD PITCH CONTROL OPTN.

GOFG0O000

AN\

L

I

AN\
\

I

V

< 1=

oA h
/\f\%\

7V

LEVELING ROD
4 GDFED000

A A A
SIIAVAVAVAY
VoV

8 10, 11

39

NR

QTY|

PART, MATERIAL | DIMENSIONS| PART NO. |

GRIZZLY ENGINEERING PTY

TITLE:
PART NO

LEVELING ROD
GOFEQOOO

SCALE

13 IDATE:)Q 04 89 [DRG NO. GDFE00OQ




"S" SERIES FW80 PLATE

' ERAME_FLANGE

PART NO. DESCRIPTION QTY.
1 CGBGUOO0O FLANGE 2
2 CABGEO0O0O FLANGE GUSSET 8
3 FABJAO75 BOLT M20 4
4 FFBJAOOO NUT NYLOC M20 4
5 MHKPAB17 FRAME BEAM (RHS) 2



11

1

P e

/." , 6’&\\\\\\\\\\%

Mg =~ 3

— — | - E §
— —— | EL 5 p
C T | @ D

~

TOP VIEW 5 SIDE VIEW

a LT

NR |QTY PART, MATERIAL DIMENSIONS| PART NO. J

GRIZZLY ENGINEERING PTY
TITLE: FRAME FLANGE

PART_NO
SCALE 12 [DATE: 12.12.88 |DRG NO.  S8OFJ




|z
°

WO~y Wi

PART NO.

FABEAO45
FABEAQ08O
HGCAG6E00
HGCAJS9GO0
HGCAKB00
HGCCA400
HGCCA900
HGCCB60O
HGCCC100
HGCCD300
HGCCE400
HHAAAATT
HHABAMO7Y
HHABAMO7A
HHDMNWO?7?
HJIBCAQ00
HJIBFAQ0O
HRDBA285
HYP400/48
HZP425/12
HZP450/12
HZP475/12

HzP500/12D

"S" SERIES FW80 PLATE

HYDRAULIC KIT - HFGA6080

DESCRIPTION QTY.

BOLT M8 X. 45 GRADE 8.8

BOLT M8 X 80 GRADE 8.8

HOSE (6,600) HHAKBUO7 HHAKMUO?7
HOSE (8,900) HHAKBUO7 HHAKMUO?7
HOSE (9,800) HHAKBUO7 HHAKMUOQO?7
HOSE (400) HHAKBUO7 BOTH ENDS
HOSE (900) HHAKBUO?7 BOTH ENDS
HOSE (1,600) HHAKBUO7 BOTH ENDS
HOSE (2,100) HHAKBUO7 BOTH ENDS
HOSE (3,300) HHAKBUO7 BOTH ENDS
HOSE (4,400) HHAKBUO? BOTH ENDS
FITTING TEE M/M/M. 3/4"

FITTING U.N O RING J,I,C,M,N,
FITTING 90 ELBOW/RESTRICTOR
QUICK RELEASE COUPLING 3/4"
CLAMP SHELL 3/4-3/4

TOP PLATE FOR 3/4 CLAMP
TRANSPORT BLOCK (285MM) P.T.E.
HYD.CYL. 4" X 48"

HYDRAULIC CYL. 4.25" X 12"
HYDRAULIC CYL. 4.5" X 12"
HYDRAULIC CYL. 4.75" X 12
HYD.CYL. 5" X 12" D/STOP

o
o e ke R O N N OB RN O R W



1
L
.%ﬁ
2, 16, 17
N
/

1, 16, {7

L3

L GRIZZLY ENGINEERING PTY. LTD j
ITTLE:  S-80 HYDRAULIC SYSTEM

PART NO,
SCALE: (32,612 [DATE: 17-10-89 [ORG NO: seomsec |




CHANGES - "S" SERIES_FW80 PLATE
]
REFERENCE oLD NEW DATE OF SERIAL NO. NOTES
PAGE 1TEM PART NO. PART NO. CHANGE OF CHANGE
12 13 FGBUA3890 FGBUA125 1988 FROM 50 Y 280mm TG 50 X [Tty
30,34 5,N GFFBB210 GFFBA210 1986 LENGHTENED FROM 410mm TC 460~ ™
- 26,28,34 5,1 GFFAB210 GFFAA210 1986 LENGTHENED FROM 410mm 70O 480

L4




